
GA7006

T
o

o
ls

 R
e

c
o

m
m

e
n

d
e

d



PART  LIST  ( BOX  2 )

ROOF PARTS

A1 X2

GC X4GE X2

A2 X2

M12 X2

PS1 X2

M6 X1 M1 X2

M7 X2 M8 X2

PS3 X2PS2 X2 PS4 X2

C3 X4

V2 X 84

2



WALL PARTS

DRB X1X1DLBX1DLA

DX2 X4

20 X4

DG X1

X1DFX1DRA

SCREW

1 2 3 4cm

0.5 1 1.5inch

F2(X14)

1 2 3 4cm

0.5 1 1.5inch

F5(X4)

For GC

1 2 3 4cm

0.5 1 1.5inch

F1(X100) M4*10

M5*12

M4*16

M4*10

M6*10

1 2 3 4cm

0.5 1 1.5inch

F4(X5)

1 2 3 4cm

0.5 1 1.5inch

F3(X24)

DC X2

DH X4

V1 X26

3



GE

GE

GC

GC

GC

GC

M1

M1

C3

C3

C3

C3

A2

A1

A2

A1

M8

M8

M7

M7

M6

M12

M12

PS1

PS1

PS4

PS4

PS3

PS3

PS2

PS2

Please remove the shipping protective

4

film of the broduct before installation！



PART  LIST  ( BOX  2 )

5

1 X4 2 X2 3 X1

4 X1 5 X1 AA X1

6 X1 7 X1 9 X2

12 X211 X210 X1

1657*45*45mm 1156*30*30mm 284.5*40*30mm

284.5*40*30mm 1657*40*30mm 1657*40*30mm

872.5*40*30mm 872.5*40*30mm 566*318mm

1657*40*30mm 1595*40*30mm1155*40*30mm



6

13 X2 X32 X4

19 X2 21 X4 22 X2

35 X1 36 X1 38 X1

14 15

16 X56 X2 X3217 18

283.5*65*9mm 283.5*97*9mm 567*65*9mm

872*65*9mm567*97*9mm 872*97*9mm

283.5*67*9mm 567*67*9mm 872*67*9mm

872.5*40*30mm 872.5*40*30mm 872.5*50*30mm



39 X1 X2 X2

50 X1 51 X1

41 42

44 X2 X4 X248 49

A x22+(1)

M4*50mm

B x93+(2)

M4*20mm

C x9 D x4

F x8E x4

ø8*180mm

7

567.5*40*30mm 567.5*40*30mm

1155*65*30mm 567.5*40*30mm

872.5*50*30mm

284.5*50*30mm 284.5*50*30mm

284.5*40*30mm



 Box  2

Part# Qty

3 1 
4 1 

9 2 

 Box  2

Part# Qty

5 1
AA 1

11 2
12 2

2 2
1 4

8

13 2

10 1

14 32
15 4
16 56
17 2
18 32

V2 84
GC 4
GE 2

M12 2
M7 2

 Box  1

Part# Qty

7 1
6 1

A 23
B
C
D
E
F

95
9
4
4
8

48 4
49 2
50 1
51 1

A1 2
A2 2
C3 4

M6 1
M1 2

M8 2
2
2
2
2

PS1
PS2
PS3
PS4

DRB 1 

DLA 1
DLB 1
DRA 1

 Box  1

Part# Qty

DX2 4
20 4

DG 1

DF 1

DC 2

DH 4

V1 26
F1 100
F2 14
F3 24
F4 5
F5 4

V1 26

19 2 
21 4
22 2
35 1
36
38
39
41

1
1
2

1

42 2
44 2



9

X2

X1

X1

X1

2

5

X1AA

3

4

Step2

/C x4

M4*20mmB x16

Step1

B

B

C

C

4

2

2

5

3

3

5

2

2

 AA

Lock the one in
the middle first

/C x2

M4*20mmB x6

B C

B
C

10

6
7

6

7

10

10

X1

X1

X1

6

7

10
Lock the one in
the middle first

outer

Hinge pilot hole
facing out



10

Step4

Step3

A

A

A

A

1 1

12

11
10
MM

X2

M4*50mmA x4

/D x4

M4*20mmB x16

A4

1
4

3 2

5

1

1

1

1

2

 AA

10

12

12

B

D

11

11

X4

X2

X2

1

12

11

M4*50mmA x6



11

Step6

Step5

step1：insert 22  1PCS
step2：insert 18  7PCS

X14

X2

X1

18

22

35

M4*20mmB x5

/C x1

22

14PCS
1835

1
8
M
M

36

35

10

B

C

Lock the one in
the middle first

X136

36

X2

X421

X2816

X1

X1

41

42

42

41

/C x2

M4*20mmB x10

42

41

2PCS
21

28PCS
16

B
C

1
8
M
M

41

11

Lock the one in
the middle first

step1：insert 21  1PCS
step2：insert 16  7PCS X4

The gusset plate is stuck
As shown in the figure

The grain faces out



12

Step8

Step7X14

X2

X2

14

19

49

M4*50mmA x2

step1：insert 19  1PCS
step2：insert 14  7PCS
step3：insert 49  1PCS 2PCS

14PCS

 ⑤

19

14

 49

 ⑤

18
MM

A

 49

 49

X2

M4*20mmB x16

/F x4

F

B



13

Step10

Step9X18

X2

X138

18

17

A
1

38

18PCS
18

38

17
39 A

1

B

M4*20mmB x4

M4*50mmA x2

step1：insert 18  9PCS
step2：insert 17  1PCS X2

18PCS
16

2PCS
15

X18

X2

16

15

step1：insert 16  9PCS
step2：insert 15  1PCS X2



Step12

Step11X1016

X215

X4

X29

48

step1：insert 16  4PCS
step2：insert 48  1PCS
step3：insert 9   1PCS
step4：insert 48  1PCS
step5：insert 16  1PCS
step6：insert 15  1PCS

8PCS
16

16

15

48

9

48

X2

1
5
M
M

A
44

1

44

44

A

X244

M4*50mmA x6

14

This area need
to be 15MM higher

！



Step14

Step13

15

M4*50mmA x2

M4*20mmB x4

18PCS

2PCS

14

13

50

51

B

2
51

step1：insert 14  9PCS
step2：insert 13  1PCS

51

 1

A

M4*20mmB x16

/F x4

E x4/

E

F

B

X18

X2

X1

14

13

X1

50

51

X2



x2A2

A1

C3F2

Step15

M1

M1

F2

Note: Do not tighten F2 yet.
The side with the holes should face upward.

Step16

16



75.70°

Step1

17

7

Step18

A1

A1

A2
A2

M1

M1

F2

M1 

M1
Note: Finally tighten all F2.



18

 

 

F
V2

F1 X16 V2 X16

1

Step19

 

PS3

 

F1

V2
PS3

          Note: Do not install F1 and V2 in 

Step20

           the holes near the outer
           side of PS3.



F1

F1

V2

V2

Note:  Do not install F1 and V2 in
           the holes near the outer
           side of PS2.

Note: Do not install F1 and V2 in
           the holes near the outer
           side of PS2.

Tips: Install PS4, PS1, PS2 in

Step21

19

            order.

PS2

PS2

PS1

PS2

PS4

PS3

Step22



F1

V2

Tips: Install PS4, PS1, PS3 in
            order.

Note: Do not install F1 and V2 in
           the holes near the outer
           side of PS3.

20

PS3

PS2
PS4

PS1
PS3

M7
M7

M8

M8

M7

Step23

Step24



F1

21

GC

GC

GC

GC

GE

GE

M6

M12

M12

X4

F5

M12

GC

Step25

Step26



20

20

DGDF

DX2

DX2

DRB

20

DLBDLA DX2

DX2

DRA

F2 x2

20

The other door operates the same way

DRB

DRA

DLB

DLA

Step27

Step28

22



x2

The other door operates the same way

20

20

20

20

F1

F1

DRA

DRB

DLA

DLB

DRA

DRB

DLA

DLB

Step29

23



20

DLA

DX2

DLB

20

DX2

F1

F1

F1

inside

24

X2

DH

DH

F3

DH

20

20

DLB

DLA

Step30



20

20

F1

F1

F1

20

20

1

X2

F3

DH

DX2

DX2 DX2

DX2

DRA DRA

DRB
DRB

25

Step31



F1

DC

DC

26

DLBDLB

DLA

F1

Step32



V2 

F1

F4
DF

DG

DRB
DRA

outside

F4

DG

27

V2 

F1

outside

DLA
DLB

Step33

Step34



28

X4

F3

F3 X2

DC

DH

Put it on the screw tip to prevent injury.

V1 V2

Step3

Step35

6


